Humana

Healthy Horizons
In Louisiana

Notification 6277

Implementation Date
7/6/23

Category
Diagnoses

Topic
External cause diagnosis codes

What is changing?
We do not reimburse claims submitted with a principal, primary or only diagnosis within
the external-causes-of-morbidity category.

Market
us

Lanquage
English

Provider Types

e Physician/Health Care Providers

Impacted Products

e Medicaid — Louisiana

Why is Humana making this change?
According to ICD-10-CM guidelines and CMS quidance, external-cause-of-morbidity
diagnoses are not appropriate as the principal, primary or only diagnosis on a claim.




